

ORIGINAL

검사 증명서  
INSPECTION CERTIFICATE

증명서 번호 : 81855177  
CERTIFICATE NO  
발행일 월일 : FEB. 22. 2018  
DATE OF ISSUE  
계약 번호 : FE1902B17  
CONTRACT NO

COMMODITY : PREPAINTED G.I STEEL SHEET IN COILS  
SPECIFICATION : EN 10346 DX51D

CUSTOMER : DASTERAUX SRL  
SHIPPER : KEO SANG CO., LTD

DESTINATION : CHORONGPOK

동부인철스틸  
DONGBU INCHEON STEEL CO., LTD.  
\* HEAD OFFICE : 789, BaekBeom-ro, Seo-gu, (Incheon Works) INCHEON, KOREA, 22841  
TEL : (032)570-4339  
\* SALES CENTER LG Seoul yeok Building. 98. Hwam-ro, Jung-gu, Seoul, Korea, 04637

주문처수 ORDER SIZE	제조번호 PRODUCT NO	CHANGE NO	수량 QUANTITY		차원치수 DIMENSION(mm)			인장시험 TENSILE TEST			도막두께 PAINT THICKNESS		도금 AL-ZN COATING WEIGHT	1M PACT TEST	PEARL TEST	SPRINT DIFFERANCE	표면 관측도 GLOSS		화학성분 CHEMICAL COMPOSITION(%)			비고 REMARKS								
			Net Weight (KGS, LBS)	Gross Weight (KGS, LBS)	두께 THICKNESS	너비 WIDTH	길이 LENGTH	항복 강도 Y.P	인장 강도 T.S	연신 율 EL.	상면 TOP	하면 BOT-TOW					상면 TOP	하면 BOT-TOW	C	P	S		SI	Mn						
01 Z25 P0428/E9030Y POLYESTER/EPOXY PW. 3005 0.5MM X 1250.0MM X C	1 P88488001	68802301	960	4,300	4,460	0.500	1250.0	001L	301.1	366.2	40.1	56	25.0	5.0	231.9	G	G	H	100	G	G	G	30	16	40	16	7	1	15	
	2 P88488002	68802301	961	4,370	4,470	0.500	1250.0	001L	301.1	366.2	40.1	56	25.0	5.0	231.9	G	G	H	100	G	G	G	30	16	40	16	7	1	15	
	3 P88488003	68802301	960	4,300	4,460	0.500	1250.0	001L	301.1	366.2	40.1	56	25.0	5.0	231.9	G	G	H	100	G	G	G	30	16	40	16	7	1	15	
	4 P88488004	68802301	960	4,300	4,460	0.500	1250.0	001L	301.1	366.2	40.1	56	25.0	5.0	231.9	G	G	H	100	G	G	G	30	16	40	16	7	1	15	
	5 P88488005	68802301	961	4,410	4,510	0.500	1250.0	001L	301.1	366.2	40.1	56	25.0	5.0	231.9	G	G	H	100	G	G	G	30	16	40	16	7	1	15	
--- SIZE TOTAL ---			4,782	21,890	22,300																									
02 Z25 P0930B/E9030Y POLYESTER/EPOXY PW. 6005 0.5MM X 1250.0MM X C	1 P88490001	68803402	960	4,500	4,600	0.500	1250.0	001L	294.4	391.3	40.1	54	25.0	5.0	226.5	G	G	H	100	G	G	G	33	16	31	18	3	TR	19	
	2 P88490002	68803402	960	4,500	4,600	0.500	1250.0	001L	294.4	391.3	40.1	54	25.0	5.0	226.5	G	G	H	100	G	G	G	33	16	31	18	3	TR	19	
	3 P88490003	68803402	960	4,480	4,590	0.500	1250.0	001L	294.4	391.3	40.1	54	25.0	5.0	226.5	G	G	H	100	G	G	G	33	16	31	18	3	TR	19	
	4 P88490004	68803402	960	4,480	4,590	0.500	1250.0	001L	294.4	391.3	40.1	54	25.0	5.0	226.5	G	G	H	100	G	G	G	33	16	31	18	3	TR	19	
	5 P88490001	68803402	969	4,570	4,670	0.500	1250.0	001L	294.4	391.3	40.1	54	25.0	5.0	226.5	G	G	H	100	G	G	G	33	16	31	18	3	TR	19	
--- SIZE TOTAL ---			4,919	22,350	23,050																									

상기 제품은 규격의 시험을 위하여 임의의 샘플을 절단합니다.  
WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED  
HEREIN HAS BEEN SAFETY-CRITICALLY TESTED IN  
ACCORDANCE WITH THE SPECIFICATION.

\* COLOR  
0 : BEIGE  
1 : RED  
2 : ORANGE  
3 : YELLOW  
4 : GREEN  
5 : BLUE  
6 : BROWN  
7 : WHITE  
8 : METALLIC  
9 : GRAY/BLACK

CHIEF OF QUALITY ASSURANCE TEAM  
원본 - ORIGINAL  
y k k i m

증명서 번호 : 81855177  
 CERTIFICATE NO  
 발행일 : FEB.22.2018  
 DATE OF ISSUE  
 계약 번호 : FE1802B17  
 CONTRACT NO

# 검사 증명서 INSPECTION CERTIFICATE

ORIGINAL

동부인철스틸  
DONGBU INCHEON STEEL CO., LTD.

\* HEAD OFFICE : 789, BaekBeom-ro, Seo-gu,  
(Incheon Works) INCHEON, KOREA, 22841  
TEL : (032)570-4339

\* SALES CENTER LG Seoul Yeok Building, 98,  
Hwang-ro, Jung-gu  
Seoul, Korea, 04637

COMMODITY : PREPAINTED G.I STEEL SHEET IN COILS  
 고객명 : DASTERUM SRL  
 고객구분 : EN 10346 DX51D  
 계약명 : EN 10346 DX51D  
 SHIPPER : KEO SANG CO., LTD  
 DESTINATION : CHORNWORSK

주문처 ORDER SIZE	제품번호 PRODUCT NO	CHANGE NO	수량 QUANTITY		제품치수 DIMENSIONS(mm)		인공시험 TENSILE TEST		도막두께 PAINT THICKNESS		화학성분 CHEMICAL COMPOSITION(%)	비고 REMARKS												
			Net Weight (KGS)	Gross Weight (KGS)	나비 WIDTH	길이 LENGTH	두께 THICK	단면적 THICK X WIDTH	인장강도 T.S	연신율 EL.			상면 Top	하면 Bot										
															COIL LENGTH (m)	COIL SHEET (n.t)								
03 ZZS P80548/PEMOKRY POLYESTER/BDOY PHL 9017 0.5MM X 1250.0MM X C	1 P88450001	EB8034302	920	4,220	1250.0	001L	284.4	389.3	29.0	55	25.0	5.0	234.2	0	0	0	45	15	36	9	3	TR	19	
	2 P88450002	EB8034302	920	4,220	1250.0	001L	284.4	389.3	29.0	55	25.0	5.0	234.2	0	0	0	45	15	36	9	3	TR	19	
	3 P88450003	EB8034302	920	4,220	1250.0	001L	284.4	389.3	29.0	55	25.0	5.0	234.2	0	0	0	45	15	36	9	3	TR	19	
	4 P88450004	EB8034302	929	4,280	1250.0	001L	284.4	389.3	29.0	55	25.0	5.0	234.2	0	0	0	45	15	36	9	3	TR	19	
	5 P88450101	EB8034301	770	3,530	1250.0	001L	284.4	389.3	29.0	55	25.0	5.0	234.2	0	0	0	43	15	36	9	3	TR	19	
	6 P88450102	EB8034301	751	3,450	1250.0	001L	284.4	389.3	29.0	55	25.0	5.0	234.2	0	0	0	43	15	36	9	3	TR	19	
	6		5,210	21,900																				
			1,880	4,990	1250.0	001L	285.2	382.3	28.6	55	30.0	5.0	228.6	0	0	0	3	28	40	15	10	1	15	
			920	4,310	1250.0	001L	285.2	382.3	28.6	55	30.0	5.0	228.6	0	0	0	3	28	40	15	10	1	15	
			920	4,320	1250.0	001L	285.2	382.3	28.6	55	30.0	5.0	228.6	0	0	0	3	28	40	15	10	1	15	
			920	4,320	1250.0	001L	285.2	382.3	28.6	55	30.0	5.0	228.6	0	0	0	3	28	40	15	10	1	15	
			920	4,320	1250.0	001L	285.2	382.3	28.6	55	30.0	5.0	228.6	0	0	0	3	28	40	15	10	1	15	
			356	4,400	1250.0	001L	285.2	382.3	28.6	55	30.0	5.0	228.6	0	0	0	3	28	40	15	10	1	15	
			1,626	21,900																				

상기 제품은 규정의 시험을 통하여 합격하였음을 증명합니다.  
 WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED  
 HEREIN HAS BEEN SATISFACTORILY TESTED IN  
 ACCORDANCE WITH THE SPECIFICATION.

- 색깔  
 0 : BLUE  
 1 : RED  
 2 : ORANGE  
 3 : YELLOW  
 4 : GREEN  
 5 : BLUE  
 6 : BROWN  
 7 : WHITE  
 8 : METALIC  
 9 : GRAY/BLACK

y k k i m  
 CHIEF OF QUALITY ASSURANCE TEAM  
 원본 - ORIGINAL  
 MADE IN KOREA

